. ¢

>

BLACK-0PS SERIES

JL/JT

JEEP JL / JT BLACK OPS
FRONT BUMPER SKID PLATE

*VERIFY YOU HAVE ALL THE COMPONENTS BEFORE STARTING THE INSTALLATION. REFER TO THE
ENGINEERING DRAWINGS AT THE END OF THIS DOCUMENT FOR A COMPLETE PARTS LIST*

JSP1880 - Rev 1 5/26/22 Page 1



You will need to remove your factory
skid plate and cross member to install
your new Black Ops Front Bumper Skid
Plate.

Using the factory bolts, install the new
LOD Cross Member as shown.

Factory Bolts

Some Jeep Mojaves or Rubicons may
not have the factory cross member
installed. And may also not have the
factory bolt and frame nut installed.

If that is the case you will need to
purchse additional bolts for your
installation. We recommend ©@3/8 x
1.00" Hex Bolt and nut w/washers.

Missing Frame Nut

If you have a Mojave Jeep you will
need to remove the front skid plate
mount to install your new Black Ops
Skid plate.

Also you will need to temporarily
remove the shock resovoir mount to
install the new Cross member. Once
the Cross Member is installed you will
be able to reinstall your shock resevoir
mount.

Shock Mount Stock Skid Plate Mount

JSP1880 - Rev 1 5/26/22 Page 2



Finish installing the Black Ops Skid Plate as shown using the (4) @3/8 x 1.00" long Button Head Screws
up into the bottom of the bumper and the (2) @3/8 x 1.50” long Button Head Screws up into the
Cross Member.

**Maintenance**

« Periodically check and re-tighten all fasteners.

« Periodically check your product for scratches, dings, or rust spots which can happen over time
or after heavy use. It is important to address these areas as soon as possible to prevent rust
and corrosion from spreading. We recommend using Rustoleum® brand Black Semi-Gloss
Protective Enamel (oil based). Apply using a foam brush by dabbing to match the powder coat
texture.

JSP1880 - Rev 1 5/26/22 Page 3




1 4O | 133HS 9 37IS 133HS y:1:31vOS QIUEHON
_ $1 071100140 NOISSIWI3d
NILLIM 3HL INOHLIM ITOHM
< _. ww _. n_ mﬂ: 093 | vy mo%im, zmpu:awm&m
wm_-oz mmw ANV "D1100740 AL¥3d0dd
A 0881dSl -on oma S| G VINGD NOLVAAON 3H1
2&%@& VIINIGHNOD ANV A¥VI3INdONd
3ddv OIW
3LV1d IS SO AoV 19 Lr/r 433r wav o G007 a0 o ol
“NOILI¥O$3A a0aHO 01063 S3onwamIO!
. 2z0T/oT/s | HOW NMY¥a SIHONI NI ¥V SNOISNIWID
“an_ m_oq alva INVN *Q@31H13dS ISIMITHLO SSTINN

S4161 XOdddV = IHOAM '€

1vOD 3d3AMOd ADV1d = 188LdSI ¢
NOILJO 1331S 3dvd =0881dSl "L

‘S31ION
[4 GO 3LV1d ONIZ 91-8/€ INN XIH GIDdZPI8ENH| £
14 3LV1d ONIZ 00'L X .8/€D dFHSVM LV14 dz918eMd| 9
14 31V1d ONIZ .5£8 X .91/SD dFHSVM LV dzyllemd| G
4 31V1d ONIZ 0S°L X 91-8/€ SOSHY LVAZARRINON <]
14 3LV1d ONIZ 00°L X 91-8/€ SOSHY dZ91918€SOSHY| €
L JIGWIW SSOJD €0-0081dsre| ¢
L 31v1d dPIS SdO XOv14 d433r 20-0881dSre| L
. ‘ON
ALO NOILdIdOS$3a JIGWNN Lavd Wall

Page 4

5/26/22

JSP1880 - Rev 1



¢

» =[C

&
=
JEEP JL/JT INSTRUCTION
SHEET BOLT KIT
BLACIKK-0PS SERIES JSP1880-BK
FRONT BUMPER SKID PLATE (x1)

SHIPPING SHEET

Packaged by:

On:

JEEP FRONT BUMPER SKID PLATE
2JSP1880-02
(x1)

CROSS MEMBER
2JSP1800-03
(x1)

JSP1880 - Rev 1 5/26/22 Page 5



. ¢

) (L NC___NC___NC__ N
JEEP JL/JT

BLACK-0PS SERIES

FRONT BUMPER SKID PLATE
BUTTON HEAD SCREW

JSP1880_-BK 3/8-16 X 1.00" LG
Bolt Kit (94092)
Packaged by: (x4)
On:

(N

HEX NUT 3/8-1
JT 3/8-16 BUTTON HEAD SCREW

(385’20)6) 3/8-16 X 1.50" LG
(94094)
(x2)

FLAT WASHER
@3/8" X 1.00"
(0159679)
(x4)
FLAT WASHER
@5/16" X .875"
(0159678)
(x4)

JSP1880 - Rev 1 5/26/22 Page 6




